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O A O ANYEBCKUA METANNYPTUECKUA KOMBUHAT"
JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"

YKPAUHA
UKRAINE

94202 r.Anuesck, yn. Uimuara, 4
Ten. : (06442) 9-23-14
dakc: (06442) 9-43-47, 3-71-47

Tel: (06442) 9-23-14
Fax:(06442) 9-43-47, 3-71-47

3ABOAGCKOW CEPTUOUKAT KAYECTBA Ne
MILL'S QUALITY CERTIFICATE Ne

Oara

27.05.04
Darte

CeunaeTtenbcTBO O NPUEMOYHBIX UCNbITAHNAX

Auer 1 u3 nucros 1
Sheet 1 of sheets 1

Inspection certificate EN102043.18 79572
KoHTpakT Ne 2000-207/1ncT- 3aBoackoi 3aka3 Ne 3147
026/0109-0y-997 217
Contract Ne Lot: 3 Manufacturer's production order Ne
3akasumk: Kopnopauus ‘MHaycrpuanbHbii Cotoa flonbacca ' (MCH)ans dupmer” AYPEPKO CA"
Customer: Corporation " Industrial Union of Donbass " for firm "DUFERCO SA"
. Konuuyecrso nucros: 73
BaroH Ne 56480726 Konuuectso navex: 15
RW-car Ne — Konwu4ecreso MecT: 16
HawmeHoBaHwe ToBapa: MopsiyekaTaHbii CTanbHOW NUCT Cranpapr:
¢ o6pe3HbIMU KpOMKaMK
Description of goods: hot rolled steel plates with sheared Standard:
edges ASTM A6/A6M
flatness 50% ASTM A6
Mapxa cranu ASTMA36 ASTM A36/A36M
Grade of steel
CocrosiHue nocraBku: ropsYeKaTaHHbIn
Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepol, MM Konuuecrso Konuuectso | Teopetuueckun
no3uuy. nNasoK napTuit Dimensions, mm nucros navek BEC,TH
TonwwuHa llnupuxa Onuna wr/mecr Pack Theoretical
ltem Cast Ne Test Ne Thickness. Width Length Quantity/pcs weight m.t.
7 1496 4558 12.7 1829 6096 7 2 7.784
7 1481 4407 12.7 1829 6096 18~ 5 20.016
7 1481 4480 12.7 1829 6096 2 1 2.224
6 2435 4528 9.53 1829 6096 1/ 0.834
6 1481 4479 9.53 1829 6096 36 6 30.024
5 5434 4574 6.35 1829 6096 9 1 5.004
‘ .
Total: 73 16 65.886
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MdapI€HOBCKMA CNoco6 npoussoacrsa.

3aBogckoii ceprucukar kavecrsa Ne 26077
Steelmaking process : open hearth furnaces. Mill's quality certificate No
Homep XuMuveckuil cocras, % Chemical composition, % ]
C+
nnasku Mol silslelc| el a N vV IMo| T As [ mb]| B MnlB"
Cast Ne X 100 X 1000 X 100 X 1000
1481 16 88 27 | 31| 12 8 4 6 25 8 <8 (<20 5 7 <821
1496 14 92 26 | 28| 12 6 3 4 5 8 <8 |[<20 5 6 <824
2435 16 80 25 | 33 9 6 5 7 15 8 <8 [<20 5 6 <824
5434 20 104 30 | 25 11 6 3 4 5 8 <8 |<20 5 5 <8 2.4,
PE3YNbLTATbI UCNbITAHKUIA TEST RESULTS
Ucnuitarue Ha PECTRXEHNG W ynaDpHbIK U3ruG Tensile and impact test
Paimepw 1=(j) AHeprus yaapa KU
o6pasya Ot6op ofpasya | Tem- Npe- | Npe- | Orhoc, Cyxe- Impact energy
neps-| nen | gen Hue |2=(//sm |YnapHan srakocts KCU ' WNaru6
Ne D.m. of Specimen Typa yanu- % Impact strength
napruu specimen Texy- | npou- | Hemue 3e%) g&?:::::::a:r?c:mmm“
UCNbI-| vecTH | HocTH ( Teepaocre
TorMuM-  {uwmpu Mecro,| Han- | Nono- TaHWii ' ‘ 4= Hardness
Ha Ha pasnel xeHue Yield | Ten- Elon- Re-
Hue Test | point, | sile gation duc-
tion
test thick-  |width,| Loca- Direc-| Posi- | tem- stre- Bend
Ne ness, mm [ tion | tion | tion pera- ngth of
mm ture | Reh Rm, | Lo=200 areaZ
@ Co | N/mm2|N/mm2 % % SHayeHun Values
1] 2 T 3 zn |
4407-1 12.7 T +20 25.0
4407-2 12.7 T +20 25.0
4479-1 9.53 T +20 28.0
4479-2 9.53 T +20 27.0
4480-1 12.7 T +20 27.0
4480-2 12.7 T +20 27.0
4528-1 9.53 T +20 26.0
4558-1 12.7 T +20 225 h
4558-2 12.7 T +20 21.0
4574-1 6.35 T +20 235
4574-2 6.35 T +20 24.0

Mapkuposxa:
Marking:
Kneimoska:
Hard stamp:

Usethas Mapkuposka:

Color marking:
Mpumeyanue;

731K stamp

reen stri .
" PRIME HOT Rd.LED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.001
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